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BULL. 5210 DC POWER, DC OPERATED

2 | 1
RPC- 59351-2

1. BULLETIN NUMBER, NEMA SIZE & SERIAL NUMBER FROM NAMEPLATE
2. PART NUMBER & 'DESCRIPTION

ITEM DESCRIPTION NOTES PART NO. QTY.
1 BASE 68022-001 1
2 MOUNTING FOOT 68023-000 1
3 STATIONARY CONTACT BRACKET 58718-000 1
4 CONTACT TIP_(COPPER) 16402-000 1
46 )Y 43 _
5 BLOWOUT COIL 18433-000 1
5 BLOWOUT COIL SPACER 18602000 1
g/ 7 BLOWOUT GUARD 68030-000 1
ee 8 D.C. BLOWOUT CORE (SOLID) 66870-033 1
| BLOWOUT INSULATING TUBE 6601—000
| e e e 0| BLOWOUT INSULATING WASHER 18603-000
| + 1| UPPER TERMINAL ASSEMBLY 68026-000
| F 2 | FLUX PLATE ASSEMBLY — LEFT HAND 2 18061—000
| 2 L 13| FLUX PLATE ASSEMBLY — RIGHT HAND m»w 18062-000 1
| . — 14 ARC SHIELD ASSEMBLY 18063—-000 1
= 15| ARC SHIELD RETAINER 50653-100
.m_ 6/\\ 16| STATOR ASSEMBLY 19661-000
17__|_OPERATING COIL SEE_TABLE 1
I a 18| COLL CORE 58720-001
I 3 19| CORE CAP 19657000
—] 20 | ARMATURE_ASSEMBLY 18123-000
| . 21| ARMATURE BEARING PIN 18049—000
@@\ — 27 | SHUNT HOLDING SCREW 41728-000
| 23| CONTACT FINGER (COPPER) 41719-000
| 7 24 | FINGER SHUNT 68027—001 1
| 9 25 | LOWER CONNECTING BUS 68024—001 1
I 18 26| CONTACT SPRING 41734-000 1
! 27 | FINGER SPRING RETAINER ASSEMBLY 68048000 | 1
G 28 | FINGER SADDLE SUPPORT. 17713-000
I 29| FINGER SADDLE ASSEMBLY 70473-001
.m- 16 G 30| FINGER 17718-003
31| WTG. BASE (BUMP OPEN CONTACTOR) 68043—001
I 32| FINGER SPRING 17716-000
17 33 SPRING RETAINER HINGE PIN 41733—-000
34| COTER AN 57402006 3
35 | 10-24 x 5/8 LG ROUND HEAD SCREW 47241127
36 0 SPRING LOCKWASHER 47252-036
1 37| FINGER SHUNT (25 AMP) 09298-000
38 PANEL SPACERS 66870-030
39| 10-32 x .375'LC ROUND_HD_SEMS BR. 47800-128
47251-008
47241195
17719-000
43 | 1/4-20 X 1 1/2 HEX HEAD SCREW 47246-069
44
45 | 17420 x .875 LG RHM.S. STEEL 47241-194 1
46| 1/4 SPRING LOCKWASHER 47252-038 2
47 1/4-20 HEX NUT — BRASS 47254012 1
48
70951001
47251—041
47246-079
TABLE 1 OPERATING COIL 52| 5/16-18 X 1 STANLESS STEEL SCREW 47776-081
VOLTS PART NUMBER| OHMS COLD 53 6-18 X 1—1/2 STANLESS STL SCREW 47779-083
275 67890—001 1080 ITEM DESCRIPTION PART NO |QTY 54 | 5/16-18 X 3 172 HEX HEAD SCREW 47246101
230/250 67890002 900 79 |25 AMP CONTACT ASSEMBLY (25A B.0.) | 67246—014 | 1 55 1 5/16 SPRING LOCKWASHER 47252-039 8
115/125 | 67890003 | 225 80| CONTACT TIP (STATIONARY) 02315-000_| 4 + INTERNAL LOCKWASHER 47304009
75 57890—004 52 81 | ARC SHIELD ASSEMBLY 42855001 | 1 Araessn
57.5 67890005 49 B LY T 9050004 1 56 [ $10-32 x 1.0 LG RHM.S. STEEL 47241155
24 67890—006 8.6 = __T INTERNAL LOGRWASHER 73010072 80 | COMPRESSION SPRING 17717-000
36 67890-007 19 85 | #8-32 x 1-1/2 LG R.H.M.S. STEEL 47241-110__| 2 61
2 57890—008 292 > ©[ ez 76 X 374 SLOTTED FILLSTER HEAD CAP SCR 48624—334 1
= 63 | 3/8-16 X 3/4 HEX HEAD SCREW 7246-102 3
64 /8—16 X 1 HEX HEAD SCREW 47245-103 1
@ 88 [f10-24 HEX NUT 47255018 1 65 | 3/8-16 1/4 HEX HEAD SCREW 47246—104 4
ACCESSORIES 66 '8 WASHER 47250—020 6
eSS 67 SPRING LOCKWASHER 47252—-040 7
MUST BE ORDERED SEPARATELY — NOT FURNISHED WITH COMPLETE CONTACTOR 68 [3/8-16 NUT 47253-603 4
e e — €9 | #5 FLATWASHER — BRASS 47251-007 4
A]_AUXILIARY CONTACTS M] MECHANICAL INTERLOCK KIT T] _TE BAR KIT 70 [ #8 LOCKWASHER ___ 47252-064 3
SNGLE (1 NO. & 1 NC. 71| #6-32 HEX NUT STEEL 7253014 1
.0. . 72 - /i 66475-021 1
PART NO. 68011008 PART NO. 68041—004 PART NO. 59400-005 72 S 1/2 - 13 X1 15/18
DOUBLE (2 N.O. & 2 N.C.) R TAANDARD &-025" FOR STANDARD 6.625" R
0. .C. CONTACTOR SPACING . -
PART No. 6811000 © FOR STANDARD 552 J |n-18-29 [rr/R [REDRAWN TO CADD 75 T PAN ASSEMBLY | e8636-000 T
(NOT MANUAL—MAGNETIC H [9-27-99 |RR |AUX wAs 68040 76_[5/16-18 X 1 HEX HEAD SCREW 47246-081 3
© INCLUDES OPERATING DISCONNECT) ¢ |z " 77_|5/16-18 STEEL FLAT WASHER 47250-297 3
STRIKER & MTG. HARDWARE REPAIR PARTS ON A—58671 WSM_|REM. ITEM 44 1/47 FLAT WASHER 78 [ #6-32 x .750 LG RH.M.S. STEEL 47241-105 1
ECN 5210-186 .
REPAR PARTS ON B—68011 PG. 1. REPAIR PARTS ON A—59400 PG. 1 F_r-s-e2 |oND _ — 1:3
E 15-6-91 |BS_1ECN 5210-109 OX =080 2207 T owex. NEMA SIZE 5 300 AMP CONTACTOR
7 XX =t o020 -0 28 | =1
NOTES D [6-13-83[FEB [ITEM 7 WAS 68032, REM. ITEN 48 Mﬂx |Hﬁ CERCNES WITH 25 AMP BUMP OPEN
1) COMPLETE CONTACTOR AVAILABLE WITHOUT MOUNTING PAN, C Jtz-17-82|/rm [ITEM 63 WAS QY OF 2 CADD NO. 59551002 |sv* 22 MOLDED BASE & WELDED ARMATURE
M w - B [6-9-81 B [was /N 18599 RM.S. DATE 4—28-80 |DR.WSN [ck. IReF.
2) INCLUDES SUPPORT BOSS T
A _m 10—80| FB/CH | ADDED KIT P/N FOR AUX & INTER. A.M«ivwv gﬁs‘d&%ﬁ DRG. ZO.WTO| mmww._ |N
Re DATE | BY DESCRIPTION — 10F 1
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